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N P 1] G N PN (o] ¢]
F {184 07166 SHORT BLOCK {25CC) 1 8 FA 07189 CARBURETOR KIT 1
1 08488 COMPRESSION RELEASE VALVE 1 19 jL.. 9B766 1 GASKET-Carburetor 1
2 {|l®A 0767 25CC CYLINDER KIT 1 c {[sa 071N AIR FILTER BCQDY 1
3 04388 B GASKET-Cylinder 1 20 06720 SPACER 2
4 07615 GASKET-Heat Dam 1 21 06484 A BODY i
13 8786 C GASKET-Muttlar 1 22 . A 08480 BLADE RET, MAGNET 1
27 06443 A GASKET-Crankeass Cover 1 23 06483 A | COVER-Air Filter 1
S 69250 KEY-Waodrutf 1 24 D 06485 FILTER-Air i
6 82609 *SCREW-Thread Form. (1024 X 7/8") | 3 25 81208 | NUT-Hex {10-24} 2
7 E\ 07314 25CC PISTON & ROD 1 26 |[sA 07138 CRANKCASE COVER N
B 96835 RING-Piston 1 27 06443 A | GASKET-Crankcase Cover i
9 £7183 TERMINAL 1 28 82563 SCREW-Plastite (#10 X 3/4% 3
10 |l CB463 CLIP 1 20 |1 82549 1 SCREW-Taptite {10-24 X 1 4
A |[®A oT142 MUFFLER KIT ‘ 1 30 06504 AS | MODULE-Ignition 1
11 82613 SCREW-Machine (#10-24 X 29 2 31 78252 SPARK PLUG 1
12 06502 SCREEN-Spark 1 32 A 33055 TERMINAL & COVER 3
13 88786 C | GASKET-Muffier 1 33 82540 SCREW.-Taptite (8-32 X 14 2
14 06501 1 COVER 1 34 A 07186 LEAD- Electrical 1
15 L 82600 SCREW 3 35 A 08477 BLADE & SHAFT ASSEMBLY 1
16 6881 SCREW-Shouider 2 36 A 07172 BELLCRANK 1
17 06445 HEAT DAM 1 37 A 07173 CHOKE ACTUATOR 1
18 82542 1 | SCREW-Tapiits (10-24 X 1) 2 38 84772 12} TUBING-Rubber (3"} 1
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1 *
2 A 04158
D |[*A 07188
3 82538
4 06533
5 06534
6 82540
7 06723
8 82546
9 98929
10 00242
1 A Q3485
12 03566
13 95479
E ||*A 07170
14 49422
15 94772
16 98268
17 88782
18 02067
18 A 07234
20 07183
21 [{®A 08748
22 06548
23 Q6547
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SHORT BLOCK (Rel. Pg. 2: F)
ROTOR w / Stanter Pawls
COMPLETE STARTER ASSEMBLY
SCREW-Thread Fom, (10-24 X 3/4")
PULLEY-Starter
BELT-Starter
SCREW- Thread Forming (8-32 X 1%}
BAFFLE
SCREW-Plastite (8-16 5/8%)
WASHER-Fiat
CLUTCH
CONNECTOR & DRUM
SPACER
WASHER
FUEL TANK COMPLETE
FILTER-Fuel
TUBING-Rubber (5%
CLAMP-Wire
BUMPER-RAubber
FITTING-in Line Fuel
FUEL CAP
SUPPORT WIRE
CLUTCH HOUSING & CONTROL HANDLE
CABLE-Throttle
TRIGGER
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NUT-Hex (10-24)
SCAEW-Thread Forming (#4-20 X 1/4")
SCREW-Adaptor
RETAINER
SCREW-Torx Truss Hd. (k10-24 X 1 1/4")
SCREW-Thread Forming (#10-14 X 1/27}
SCREW-Thread Forming (¥6-20 X 1/2")
SCREW-Socket Head
WASHER
SCREW-Truss Hd. (#10-24 X 1 7/8")
SWITCH-Rocker
KNOB-Starter Laver
SPRING-Torsion
SPRING-Extension
WASHER-Ffat
LEAD-Electrical
LEAD-Electricai
LEAD-Electrical
STARTER LEVER w/ BAR
CLUTCH HOUSING
NUT-Tinnerman
BATTERY PACK
KNOB-Battery Pack
CRARGER-Battery Pack (EURQ)
CHARGER-Battery Pack (UK)
HANGER KIT
SCREW
WASHER-Lock
WASHER
HANGER
SCREW-Adaptor
BUTTON-Start Assist
LINE-Fusl (2.0 (5,0cm)
FITTING-Fuaei Line
LINE-Fuel (2.5 {8,5cm)
SPACER
SCREW- (10-24 x 1.00%)
BRACKET
WASHER-External Lock
BATTERY POST
WASHER
NUT
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1] [ eA 07136 FRONT HANDLE (*D") 1
s ) 2 80285 1 | SCREW-Cap Hex Hd. (10-24 X 2%) 1
' ————— a3l L 9399 NUT-Wing [10-24) 1
No. Part No. 4 *A 07524 HOUSING-Drive Shaft 1
ﬁr ;:;éce m: 5 06551 DECAL-Starting Inst, 1
N — N T:"":" . 6 04154 DECAL-Warning 1
Ne Pezzo N° 7 98853 A | CLAMP 1
No. - No. de pieza 8 07488 SHAFT-Fiexible i
e N° da pega 8y L_. 88077 SCREW 1
® 10 *A 04704 DEFLECTOR & BLADE KIT (100 Degree) | 1
11 80295 SCREW-Cap Hex Hd. (1/4-20 X 2) 1
® 12 84005 WASHER-Flat (1/4) 1
® | DESCRIPTION |—p 13 83008 WASHER-Lock (1/4°) 1
0] 14 81242 NUT-Hex (1/4-20) 3
® i5 07128 BLADE-Cut-Off Kit 1
‘ ——— 16 82531 SCREW-Mech. Hex Hd. (10-24 X 7/8" 2
®© | quanity Assemblies 17| L 81261 NUT-Hex {10-24) 2
Quantite E““’"g{“ 18] f#DA 03001 A | STRINGHEAD-Complate (.080" Line) 1
Qg:‘;; o Bausatze 00 L, 19 A 88281 A | HOUSING & EYELET (Dual Line) 1
Ouantlta Complessi 29 06713 SPRING-Compression 1
Cantidad Conjuntos 21 CA 68912 E | SPOOL & STRING (.080" Line) 1
Quantidade Conjuntos 22) | DA 98885 A | RETAINER-Spool (RH Thread, Black) 1
—_— ]
= y




WIRING DIAGRAM
SCHEMA DE CABLAGE
BEDRADINGSDIAGRAM

SCHALTPLAN

RED
ROUGE

SCHEMA DEI COLLEGAMENT]

DIAGRAMA DE FIACAO

DIAGRAMA DE CABLEADO J
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ROOD
ROT
ROSSO

ROJO
VERMELHO

BROWN
MARRON

BRUIN
@ BRAUN
BARRONE

BARROM

BLACK
NOIR

ZWART
SCHWARZ
NERO

NEGRO
PRETO

BARRON/CAFE
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